

## CERTIFICATE OF ANALYSIS

CRI-SIL Product IDNumber: FG2299  
 CRI-SIL Product Description: CST3868V-NAT  
 CRI-SIL Lot #: 241281

Property	Test Method	Specification Limits		Results	UOM	Pass/Fail
		LSL	USL			

### LOT TESTING

#### MOLD CURE      10 MIN @ 350°F

COLOR	PASS/FAIL				VISUAL	PASS
SPECIFIC GRAVITY	CSTM0004	1.23	1.29	1.25		PASS
WILLIAMS PLASTICITY	CSTM0007	REPORT		192.00		PASS
HARDNESS - SHORE A	CSTM0005	60.00	70.00	62.00	PTS	PASS
TENSILE	CSTM0006	800.00		806.00	PSI	PASS
ELONGATION	CSTM0006	200.00		357.00	%	PASS
100% MODULUS	CSTM0006	REPORT		330.00	PSI	PASS
TEAR - DIE B		REPORT		71.00	PPI	PASS

#### RHEOLOGY (ODR) – R100      5 MIN @ 350°F

ML - MINIMUM	CSTM0008	REPORT		2.39	TORQUE	PASS
MH - MAXIMUM	CSTM0008	REPORT		76.63	TORQUE	PASS
Ts2 - SCORCH	CSTM000B	REPORT		0.88	MINUTES	PASS
Tc90	CSTM0008	REPORT		2.25	MINUTES	PASS